
 

  
  

1925 Breton Road SE, Suite 100 

Grand Rapids, Michigan  49506 

HRC Job Number  20200232 

CWSRF WASTEWATER  
IMPROVEMENTS 
PROJECT PLAN 

APRIL 2021 PREPARED BY: 



 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Versions: 

Draft April 1, 2021 (Submittal to EGLE) 

Draft April 15, 2021 (Submittal to Public) 

Final ######



 

 DRAFT CWSRF Project Plan 
  Traverse City 

y:\202101\20210140\03_studies\working\project_plan\draft\text\traverse_city_cwsrf_project_plan.docx i  

Table of Contents 

 
1 Executive Summary ..................................................................................................................................... 1-1 
[...]
1925 BRETON ROAD SE SUITE 100
GRAND RAPIDS, MI 49506

PHONE: (616) 454-4286

WEBSITE: http//www.hrcengr.com

CWSRF PROJECT PLAN

CITY OF TRAVERSE CITY
FLOW MONITORING

DRAWN: DIU     CHECKED: DIU

SCALE:
AS SHOWN

HRC JOB NO:
    20210140

MAY 2021

D
o

c
u

m
e

n
t 

P
a

th
: 
Y

:\
2

0
2

1
0

1
\2

0
2

1
0

1
4

0
\0

3
_

S
tu

d
ie

s
\W

o
rk

in
g

\G
IS

\F
lo

w
_

M
o

n
it
o

ri
n

g
.m

x
d

0 2,000 4,0001,000
Feet

LEGEND

³ä Lift Station

³ÚPump Station

Sewer Gravity Mains

Diameter (in.)

Unknown

4" - 8"

9" - 15"

16" - 36"

Sewer Force Mains

Traverse City Owned

Maintained by Others

Roads

County

City of Traverse City

Townships

Hydrology

Flow Metering Locations

") 201  Flow Meter

") 2020 Flow Meter

.

5



 

 DRAFT CWRSF Project Plan 
  Traverse City 

y:\202101\20210140\03_studies\working\project_plan\draft\text\traverse_city_cwsrf_project_plan.docx 2-20  

2.3 Existing WWTP Facilities  

All wastewater received at the facility is treated and discharged to the Boardman River, in accordance with its National 
Pollutant Discharge Elimination System (NPDES) permit (MI0027481). Appendix C contains a copy of the City’s 
current NPDES permit. The design and permitted annual average daily flows are 8.5 MGD, with a design peak flow of 
approximately 17 MGD. An overall site plan of the WWTP is shown in Figure 2-13. The WWTP facilities can be broken 
up into four sectors: preliminary and primary treatment, secondary treatment, disinfection, and solids handling. A 
complete hydraulic flow schematic of the WWTP is shown in Figure 2-14. 
 
The TCRWWTP effluent discharges into the Boardman River and ultimately Grand Traverse Bay. The facility has 
been designed to comply with the EGLE requirements for wastewater treatment including monthly average effluent 
five-day biochemical oxygen demand (BOD5) and total suspended solids (TSS) of 25 mg/L and 30 mg/L respectively. 
The current discharge permit also establishes a seasonal effluent limit for ammonia nitrogen (NH3-N) of 11 mg/L and 
an effluent total phosphorus (TP) limit of 1 mg/L. The Traverse City effluent objectives have been established as 4 
mg/L for BOD5 and TSS, 1 mg NH3-N /L, and 0.5 mg TP/L. 
 
  



Figure 2-13 Traverse City Regional WWTP Site Plan
*Courtesy of City of Traverse City



 

Figure 2-14 TCRWWTP Process Flow Schematic

*Courtesy of City of Traverse City



 

 DRAFT CWRSF Project Plan 
  Traverse City 

y:\202101\20210140\03_studies\working\project_plan\draft\text\traverse_city_cwsrf_project_plan.docx 2-23  

2.3.1 Primary Treatment 

Preliminary Screening  
Currently, raw sewage enters the TCRWWTP through four force mains which flow into the influent channel of the 
Preliminary Treatment Building.  The influent channel directs the wastewater through a Rotary (Lakeside Rotamat) 
Semi-Fine Screen (3/8-inch +/- openings).  The screened wastewater then flows by gravity through two 24-inch pipes 
to the two separate grit removal systems (East and West). The influent wastewater flow is measured through two 24-
inch Parshall Flumes located upstream of both grit tanks each with a range of 0–10 MGD.  The design capacity of the 
WWTP is 8.5 MGD with a peak flow capacity of 17 MGD. 
 
If the flow is in excess of the rotary screen’s capacity, it can overflow a slide gate and proceed through a bypass 
channel that is equipped with a manually cleaned coarse bar screen with 1-inch openings.  Since it is a manually 
cleaned screen, it can become blinded rather quickly and result in problematic overflows of both of the channels or 
bypassing around the rotary screen since the rotary screen has points of overflow that are below the top of the channel 
walls.  It has been indicated that equipping the overflow channel with a fine screen mechanism would be desirable. 
 
Grit Removal  
Grit removal is achieved using two 18’ x18’ square Detritor Style grit chambers (East and West Grit Tanks). The 
effluent from the West Grit Tank then flows through three cast iron sluice gates to the Primary Settling Tanks: one 24-
inch diameter sluice gate/pipe and one 18-inch diameter sluice gate/pipe to the North Primary Settling Tanks and one 
24-inch diameter sluice gate/pipe to the South Primary Settling Tanks.  The effluent from the East Grit Tank flows 
through one 24-inch diameter sluice gate/pipe to the South Primary Settling Tanks and through one 24-inch diameter 
sluice gate/pipe to the North Primary Settling Tanks.  The existing gates from each grit tank are nearly inoperable and 
the TCRWWTP is unable to isolate flows downstream of each grit chamber. 
 
Primary Settling 
The eight rectangular Primary Settling Tanks (each 66.5 feet long) are used to remove suspended solids and organics 
via gravity settling.  The inner tanks are the original Primary Settling Tanks and located closest to the center plant 
walkway (original plant axis) are each 14 feet wide and was originally constructed in the 1930s. The newer tanks are 
each 16-ft wide and were constructed in the 1950s.  The primary setting tank effluent discharges via overflow weirs 
and then flows to the Secondary Influent Screw pumps which then lifts the flow to the secondary biological process.  
The primary settling tanks are entirely covered with fiberglass covers supported by fiberglass beams that are anchored 
to the concrete walls with mild steel hardware that has indications of severe corrosion. 
 
The sludge that settles to the bottom of the primary settling tanks is collected using chain and flight sludge removal 
mechanisms.  Reportedly there is some grit carryover from the grit tanks that end up in the primary sludge and has 
accumulated in the digesters. 
 
Most of the influent pipe between the grit tanks and both sets of Primary Settling Tanks is spiral welded steel pipe.  
This pipe also has several points of connection that were completed using bolted flexible connections (BFC’s or 
“Dresser Couplings”), some are exposed but most were buried.  The buried BFC’s were likely coated with an asphaltic 
material before burying.  A significant section of this piping adjacent to the south primary settling tanks has since 
ended up under the Sludge Thickening Building and is thus not easily accessible for any maintenance or repairs.   
 
The section of these 24-inch pipes from the buried section outside of the south and north ends of the pipe gallery to 
the 18-inch pipe inside is a high point and not vented.  At these locations, air tends to accumulate in this piping at the 
headspace. In wastewater, this air gap allows hydrogen sulfide to off-gas and collect in the pipe headspace. Bacteria 
in the biofilm of the pipe oxidize hydrogen sulfide to form corrosive acids (typically sulfuric acid) which cause crown 
corrosion at the top of the metal pipe. Visual inspection of this steel pipe exterior at the south end of the gallery 
indicates severe corrosion and exposed holes.  Also, the noticeable sound of the pipe “gulping” was present at the 
south end of the pipe gallery indicating that the trapped bubble at the larger diameter section of the buried pipe outside 
was periodically being released into the pipe within the building.  At the pipe gallery sump pump discharge pipe 



 

 DRAFT CWRSF Project Plan 
  Traverse City 

y:\202101\20210140\03_studies\working\project_plan\draft\text\traverse_city_cwsrf_project_plan.docx 2-24  

connection, a severe leak developed previously.  This leak almost resulted in a catastrophic failure of the entire pipe 
system but was averted by the TCRWWTP maintenance personnel.  At the north end of the pipe gallery, any 
accumulated air in the pipe can also relieve itself through the 24-inch pipe section that connects to the West Grit tank 
provided that the sluice gate at the west grit tank is open.  However, there could still be small sections of air pockets 
since pipes are never perfectly level, and bubbles in level pipes move very slowly so acids could still accumulate at 
the top of the pipe. 
 
Likely, most of the primary influent piping is submerged given that the pipe centerline is typically at centerline elevation 
112.0 (from the East Grit) or 113.0 (from the West Grit) at the point where it leaves the grit tanks and then rises to the 
centerline elevation 113.0 for tanks.  The older tanks are all at a lower centerline elevation, 111.50.  Given that the 
water surface elevation in the primary settling tanks is usually always at or above the weir elevation of 116.0, the pipes 
should be submerged except at the location in the south pipe gallery entrance where the pipe transitions from 24 to 
18-inch diameter where the top air (or off gas generated within the pipe) gets trapped.  As mentioned above, the air 
at the north end is not trapped since it can relieve itself to the north grit tank which is relatively close to this location.  
Installing vents at the north and south ends of the pipe gallery would help serve to eliminate any potential gas bubble 
buildup. 
 
Fine Screening 
Fine screen equipment provides for the screening of primary settling tank effluent, before conveyance to the secondary 
treatment system. Two screening channels, each 2 feet wide, are provided with a mechanically cleaned band screen 
rated at 10 MGD. The channels have a design water surface depth of approximately 3 feet. The channel depth is 
controlled by a fixed weir, installed in the effluent channel of each screen. The screened effluent discharges to the 
influent bay of the screw pumps. The screens have perforated openings of 2 mm, which is the opening size preferred 
by the membrane system manufacturer. Material collected on the screen is lifted out of the channel by the rotating 
screen and removed using a rotating brush and spray water. Each screen discharges the collected screenings to a 
screenings flume. Effluent water flushes the screenings from the screen and serves as sluicing water to convey the 
screenings, via the flume, to a screening compactor for removal of excess water. The compacted or dewatered 
screenings are bagged to prevent excessive odors with a screening bagger for periodic removal.   
 
Primary Effluent Pumping  
Screened primary effluent is conveyed by gravity from the fine screens to the screw pump influent well. Spiral screw 
pumps lift the screened primary effluent to the level of the Aeration Tanks. The pump discharge is hydraulically split 
into two parallel Aeration Tank inlet channels. A motorized slide gate is located in each channel and positioned to 
adjust the desired flow split between the north and south Aeration Tanks. The secondary influent flow is monitored 
downstream of the motorized slide gates via Parshall flumes. 
 

2.3.2 Membrane Bioreactor Secondary Treatment 

The influent to the Membrane Bioreactor (MBR) is pumped from the primary effluent screening facility to two secondary 
influent channels, each with a Parshall flume and individual sluice gates that are controlled to split the flow to the in-
service Aeration Tanks. 
 
The Aeration Tanks are arranged into two parallel trains. The tanks are configured in three passes: an anaerobic zone 
representing a percentage of the first pass, an anoxic zone for the remainder of the first and all the second pass (with 
swing zone capabilities), and the final pass an aerated zone. The secondary influent and mixed liquor recycle 
containing biological solids are introduced into the anaerobic zone. The combined wastewater is referred to as mixed 
liquor because of the presence of biological solids flows through the anaerobic zone, anoxic zones, and aerated zones 
of the Aerations Tanks. The flow pattern is generally plug flow through the individual Aeration Tank zones. The ML 
ultimately overflows from the discharge end of the aerated zone into a common Membrane Tanks influent channel. 
 



 

 DRAFT CWRSF Project Plan 
  Traverse City 

y:\202101\20210140\03_studies\working\project_plan\draft\text\traverse_city_cwsrf_project_plan.docx 2-25  

The mixed liquor (ML) from the Aeration Tanks is channeled to the in-service Membrane Tanks. The membrane 
equipment effectively separates the solids from the liquid phase of the ML by applying suction to the inside of individual 
membranes with large centrifugal pumps. The separated solids from the ML side (outside) of the membranes, referred 
to as activated sludge, overflows adjustable gates at the discharge site of the Membrane Tanks. Most of the activated 
sludge (AS) is recirculated to the front of the aerated zones in the Aeration Tanks as return activated sludge (RAS) 
and the remaining portion of the activated sludge is directed to the solids handling processes as waste active sludge 
(WAS). 
 
The membranes require cleaning on a routine basis. Two methods of in-tank cleaning, also referred to as Clean-In-
Place (CIP), has been provided. Separate chemical systems are in place to feed sodium hypochlorite or citric acid to 
the membranes without removing the membrane cassettes from their respective tanks. The citric acid cleaning system 
is presented first followed by the sodium hypochlorite system.  
 
The Membrane Building contains a chemical storage area and feed systems used for all membrane cleaning 
operations. Citric acid is fed to the membranes via a system of pumps and delivery piping. Two (2) citric acid dosing 
pumps are available and operate as duty-standby to deliver chemicals as required. The bulk chemical is delivered in 
totes to the chemical storage area and transferred to a storage tank in the storage area. Concrete curbs provide 
containment in the event of a spill. 
 
Biological phosphorus removal is the main mechanism for phosphorus removal, but the chemical may be added to 
the MBR to supplement the phosphorus removal process. 
 
The process air blower system consists of four (4) inlet throttled constant speed drive centrifugal multistage process 
air blowers, a low-pressure air piping system, and fine bubble diffusers to supply process air to the aerated zones of 
the Aeration Tanks. The process air blower output is varied by pneumatic butterfly valves, one valve located on the 
inlet side of each process air blower, to maintain a pressure set point in the air header. 

2.3.3 Ultraviolet Disinfection  

Wastewater from the membrane permeate pump enters the UV channel inlet wet well. The inlet wet well splits the flow 
into two channels. Normally, both UV channels are in service, but isolation gates are available if one channel requires 
service. Isolation gates are also available to stop the flow to the UV channel and divert it directly to the outfall. 
 
The existing UV disinfection system is achieved using a low-pressure, low-output Aquaray 40 model by Infilco 
Degremont, Inc. (IDI), now a subsidiary of Suez Environmental (Suez). Suez UV equipment is marketed under the 
brand name Ozonia. The UV modules contain multiple lamps in a vertical arrangement. The system was designed in 
1995 and included two channels with six modules per channel and space for an additional module in each. Design 
peak flow for the UV system was 11 to 12.2 million gallons per day (mgd) with final effluent. In 1998, two additional 
modules were added to the available spaces, resulting in up to 14 in-service UV modules.  

2.3.4 Sludge Digestion and Solids Handling 

WAS Concentration 
The waste-activated sludge (WAS) is pumped from the WAS Box to the Gravity Belt Concentrator (GBC). The GBC 
consists of a permeable, continuous belt that travels horizontally across a series of rollers. Polymer is injected into the 
WAS in the pump discharge header upstream of the GBC to flocculate the activated sludge solids. Conditioned 
activated sludge fills a floc tank at the head of the GBC, which is designed to provide adequate mixing and reaction 
time of the polymer with the sludge solids. The conditioned activated sludge fills the tank and overflows onto the 
traveling belt. The belt travel speed is operator adjustable to optimize the retention time of the conditioned sludge on 